
 

 

 Biological and Water Quality Study of  
the Minor Great Black Swamp 
Tributaries, 2015-2016 
Defiance, Fulton, Hancock, Henry, Paulding, Putnam and 
Wood Counties 

 
South Turkeyfoot Creek at Township Rd. P, River Mile 3.2. 

 Ohio EPA Technical Report AMS/2015-MAUMT-2 

Division of Surface Water 
Assessment and Modeling Section 
July 2020  



AMS/2015-MAUMT-2 Biological and Water Quality Study of the Minor Great Black Swamp Tributaries  July 2020 

 

i 
 

 

 

 

Biological and Water Quality Study  
of the Minor Great Black Swamp Tributaries, 2015-2016 

Defiance, Fulton, Hancock, Henry, Paulding, Putnam and Wood Counties, Ohio 

July 2020 
Ohio EPA Report DSW AMS/2015-MAUMT-2 
[...]
North Creek (2.7) Paulding 

041000050204 - Gordon Creek 

2PB00042 Hicksville WWTP 2.25 Mun. Activated sludge 
treatment 

Mill Creek (2.0) Defiance 

2PG00049 Middle Gordon 
Creek Subdiv. 
WWTP 

0.008 Mun. Activated sludge 
treatment 

Middle Fork 
Gordon Creek 
(5.57) 

Defiance 

041000050205 - Sixmile Cutoff-Maumee River (Lafarge was in HUC 041000071208. Construction of US. 24 moved it to 
041000050205) 

2PA00033 Cecil WWTP 0.025 Mun. Activated sludge 
treatment 

Upst. to Maumee 
River 

Paulding 

http://epa.ohio.gov/dsw/permits/NonStormgplist.aspx
http://epa.ohio.gov/dsw/permits/gplist.aspx


AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 38 of 194 

 

 

Ohio EPA 
Permit Facility Name 

Design 
Discharge 
(MGD) 

Permit 
Type Plant Description 

Discharge Stream 
and River Mile County 

2IJ00015 Lafarge North 
America 

0.715 Ind. Sedimentation 
pond discharge 

Bowie Ditch and 
Bull Creek 

Paulding 

041000050207 - Sulphur Creek-Maumee River 

2PA00017 Sherwood 
WWTP 

0.16 Mun. Lagoon system –
continuous 
discharge 

Sulphur Creek 
(0.7) 

Defiance 

041000090102 - Upper South Turkeyfoot Creek 

2PB00043 Hamler WWTP 0.113 Mun. Lagoon system –
continuous 
discharge 

S. Turkeyfoot 
Creek (20.62) 

Henry 

041000090103 - School Creek 

2PB00041 Holgate WWTP 0.247 Mun. Lagoon system – 
controlled 
discharge 

Brinkman Ditch 
(2.55) 

Henry 

041000090104 - Middle South Turkeyfoot Creek 

2PA00098 Malinta WWTP 0.052 Mun. Lagoon system – 
controlled 
discharge 

S. Turkeyfoot 
Creek (11.24) 

Henry 

041000090202 - Benien Creek 

2PA00091 Florida WWTP 0.48 Mun. Lagoon system – 
controlled 
discharge 

Brubaker Creek Henry 

041000090205 - Oberhaus Creek 

2PG00111 Country View 
Haven 

0.01 Mun. Package plant Upst. to Van 
Hyning Creek 

Henry 

041000090207 - Creager Cemetery-Maumee River 

2IF00019 Universal 
Cooperatives Inc. 

0.4 Ind. Carbon filter; 
Stabilization pond 

Ditch 1518 to 
Maumee River 

Henry 

041000090301 - Upper Bad Creek 

2PG00110 Airport Industrial 
Park 

0.005 Mun. Package plant S. Branch Bad 
Creek (5.58) 

Fulton 

041000090302 - Lower Bad Creek 

2PG00109 Pleasant View 
Subdivision 

0.02 Mun. Package plant Bad Creek (9.5) Fulton 

2PB00003 Delta WWTP 0.725 Mun. Sequencing batch 
reactor 

Bad Creek (13.87) Fulton 

2IW00070 Delta WTP  Ind. Backwash water to 
controlled 
discharge lagoon 

Bad Creek (17.55) Fulton 

041000090401 - Konzen Ditch 

2IK00022 Peters Dairy LLC 
(Napoleon Dairy 
LLC) 

 Ind. Storm water; 
Manure discharge 
to fields 

Upst. to Konzen 
Ditch 

Henry 

041000090402 - North Turkeyfoot Creek 

2PD00016 Wauseon WRF 1.5 Mun. Trickling filter; 
Extended aeration 

N. Turkeyfoot 
Creek (18.61) 

Fulton 

041000090403 - Dry Creek-Maumee River 

2PY00038 Camelot South 
Estates MHP 

0.0125 Mun. Package plant Dry Creek (10.5) Fulton 



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 39 of 194 

 

 

Ohio EPA 
Permit Facility Name 

Design 
Discharge 
(MGD) 

Permit 
Type Plant Description 

Discharge Stream 
and River Mile County 

041000090501 - Big Creek 

2PT00019 Hope School 
(a.k.a. The Ridge 
Project) 

0.0033 Mun. Package plant Upst. Big Creek Henry 

2PA00056 McClure WWTP 0.1 Mun. Lagoon system – 
controlled 
discharge 

Big Creek (3.4) Henry 

041000090502 - Hammer Creek 

2PR00163 Bavarian Club 
Inc. 

0.007 Mun Package plant Hammer Creek Henry 

041000090504 - Upper Yellow Creek 

2PB00040 Leipsic WWTP 1.5 Mun. Sequencing batch 
reactor 

Little Yellow Creek 
(6.38) 

Putnam 

2PC00002 Deshler WWTP 0.57 Mun. Lagoon system – 
controlled 
discharge 

Brush Creek (9.8) Henry 

2IN00171 BP Amoco Oil 
Corp Bulk Plant 
West Leipsic 

 Ind. Oil water 
separator to pond 

Upst. Little Yellow 
Creek 

Putnam 

2IF00023 Summit Ethanol 
LLC 

0.305 Ind. Non-contact 
cooling water 

Hickey Ditch 
(0.52) 

Putnam 

041000090507 - Cutoff Ditch 

2PA00090 Custar WWTP 0.05 Mun. Lagoon system – 
controlled 
discharge 

Jackson Cutoff 
(5.9) 

Wood 

041000090508 - Middle Beaver Creek 

2IJ00034 Custar Stone Co. 
Inc. Custar Plant 

2.016 Ind. Sedimentation 
pond discharge 

Beaver Creek 
(10.5) 

Wood 

041000090509 - Lower Beaver Creek 

2PA00029 Grand Rapids 
WWTP 

0.18 Mun. Oxidation Ditch Beaver Creek 
(0.38) 

Wood 

2PR00067 UMC Widewater 
Retreat and 
Ministry Center 

 Mun. Lagoon system – 
controlled 
discharge 

Upst. to Maumee 
River (0.45) 

Henry 

041000090601 - Tontogany Creek 

2IK00023 Drost Land Co. 
LLC (Manders 
Dairy LLC) 

 Ind. Storm water; 
Manure discharge 
to fields 

Upst. W. Branch 
Tontogany Creek 

Wood 

2PY00071 Country Side 
MHP 

0.008 Mun. Package plant Wingston Rd. 
Ditch (2.4) 

Wood 

2PB00011 Weston WWTP 0.28 Mun. Activated Sludge W. Branch 
Tontogany Creek 
(8.1) 

Wood 

2IN00120 Wood County 
Landfill 

 Ind. Storm water 
sedimentation 
pond 

Norris Euler Ditch Wood 



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 40 of 194 

 

 

Ohio EPA 
Permit Facility Name 

Design 
Discharge 
(MGD) 

Permit 
Type Plant Description 

Discharge Stream 
and River Mile County 

2PB00024 Tontogany Area 
WWTP 

0.1 Mun. Lagoon system – 
continuous 
discharge 

Tontogany Creek 
(3.6) 

Wood 

041000090602 – Sugar Creek 

2PY00061 Riverview MHP 0.0035 Mun. Package plant Upst. Maumee 
River 

Wood 

041000090603 - Haskins Road Ditch-Maumee River 

2IJ00047 Hanson 
Aggregate MW-
Waterville 
Quarry 

 Ind. Storm water 
sedimentation 
pond 

Upst. to Maumee 
River 

Lucas 

2PA00026 Haskins WWTP 0.3 Mun. Sequencing batch 
reactor 

Liberty High Rd. 
Ditch (0.86) 

Wood 

  



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 41 of 194 

 

 

City of Wauseon WRF (Ohio EPA Permit # 2PD00016) 

The city of Wauseon WRF serves 

approximately 7,100 residents in the city 

of Wauseon and surrounding area. Sewer 

services for the city are provided by a 

municipal sanitary sewage treatment 

plant with an average daily design flow of 

1.5 MGD. Sanitary waste from the city 

receives treatment through fine 

screening, grit removal, primary settling, 

trickling filters, activated sludge aeration, 

chemical phosphorus removal, final 

clarification, and chlorination/de-

chlorination. In 2011 the city constructed 

a 5.7-million-gallon equalization (EQ) 

basin to collect excessive flow beyond 

the plant’s capacity. The final treated 

effluent is discharged to North 

Turkeyfoot Creek at RM 18.61. 

The collection system consists of 90 

percent separate and 10 percent 

combined sewers. Combined sewer 

overflows (CSO) directly to North 

Turkeyfoot Creek (RM 18.61) occur 

during excessive flows in the system 

above the capacity of the EQ basin. The 

city has completed the activities as 

required by the long-term control plan 

(LTCP) and continues to monitor he CSO 

outfalls. All three CSO outfalls discharged 

less than four times in 2015. One CSO 

exists at the plant (outfall 602) while two 

other overflows exist within the sanitary sewer collection system (outfall 004 and 008). Outfall 004 

discharged 1,000 gallons on June 27, 2015, Outfall 008 discharged 1,000 gallons on Feb. 27, 2015, and 

Outfall 602 discharged 220,000 gallons on June 1, 2015, 13.44 million gallons on June 27-30, 2015, and 3.3 

million gallons on July 9-10, 2015. Five sanitary sewer overflow (SSO) discharges were also documented on 

June 27, 2015. Estimated inflow and infiltration rate to the system is 0.012 MGD. 

There are 21 industrial users responsible for 0.086 MGD of daily flow into the plant. One of these facilities 

is categorical, accounting for 0.005 MGD of flow and two are non-categorical accounting for 0.006 MGD of 

flow. A pretreatment program was approved for the city on Jan. 9, 1985. 

Ohio EPA most recently conducted a compliance sampling inspection and bioassay at the Wauseon WRF on 

May 14-15, 2012. The effluent from outfall 001 was not acutely toxic to Pimephales promelas or 

Ceriodaphnia dubia. Compliance history for the plant during the sampling period showed the facility 

obtained a 7-day concentration total phosphorus violation on April 8, 2015.  

 

Figure 8 — Annual nitrate-nitrite (top) and total phosphorus (bottom) 
loadings for the Wauseon WRF from 2006-2015. 



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 42 of 194 

 

 

Pollutant loadings from the city of Wauseon WRF from 2006 through 2015 were evaluated and annual 

statistics for nitrate-nitrate and total phosphorus are depicted in Figure 8. The plant discharged at a 

relatively consistent flow during the evaluation period. The annual nitrate-nitrite loadings have remained 

relatively steady; however, annual discharge concentrations are high and contribute to the highly elevated 

(>95th percentile reference concentrations) nitrate-nitrite concentrations observed in North Turkeyfoot 

Creek. The observed phosphorus loads demonstrate a slightly decreasing trend over the past 10 years.  

Village of Leipsic WWTP (Ohio EPA Permit # 2PB00040) 

The village of Leipsic WWTP serves 

approximately 2,300 residents. Sewer 

services for the village are provided by a 

municipal sanitary sewage treatment 

plant with an average daily design flow of 

1.5 MGD. The WWTP consists of 

screening, grit removal, primary 

sedimentation, trickling filter, 

sequencing batch reactor (SBR), 

secondary clarification, and ultraviolet 

disinfection. The treatment plant was 

most recently upgraded in the spring of 

2013 by upgrading the existing three 

SBRs and adding a fourth SBR. Effluent 

discharges to Little Yellow Creek at RM 

6.38. This discharge functionally starts 

Little Yellow Creek. 

The sanitary sewer collection system for 

the village is made up of 100 percent 

separate sanitary sewers. Complete 

separation was achieved in June 2010. 

The facility did not have any permit limit 

violations during the survey year. Leipsic 

has five industrial users, two of which are 

categorical industrial users. There is no 

approved pretreatment program for the 

village. 

Pollutant loadings from the WWTP from 

2006 through 2015 were evaluated and 

annual statistics for nitrate-nitrate and 

total phosphorus loadings are displayed in Figure 9. The plant has discharged at a relatively consistent flow 

with a noticeable decrease in the 95th percentile flow after the plant upgrades in 2013. The annual nitrate-

nitrite and total phosphorus loadings show an overall decreasing trend during the 10-year period 

observed.  

Facility DMRs dating back to 2014 indicate that the Leipsic WWTP was a source of elevated total filterable 

residue (total dissolved solids). Despite not having total filterable residue limits in the current permit 

 

Figure 9 — Annual nitrate-nitrite (top) and total phosphorus (bottom) 
loadings for the Leipsic WWTP from 2006 - 2015. 



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 43 of 194 

 

 

effective 1/1/2014, monitoring requirements were added to the current permit because “… (TDS) is an 

emerging water quality issue for municipal wastewater treatment plants. The purpose of the monitoring is 

to obtain data on the level and variability of total dissolved solids in the Leipsic WWTP effluent.” Elevated 

TDS and conductivity were noted in Little Yellow Creek and extended downstream into Yellow Creek. 

Instream TDS concentrations collected from grab samples from Little Yellow Creek in August and 

September 2015 at RM 0.9 (500700) were consistently above the 95th percentile compared to streams of 

similar size in the HELP ecoregion. Relatively lower instream TDS concentrations were noted earlier in the 

summer, but it is likely substantially higher than average flows for this time of the year provided dilution, 

resulting in the comparatively low instream concentrations early in the summer (Figure 20). Diel sonde 

monitoring results from 2016 at RM 4.6 (P10W08) and 2015 at RM 0.9 showed elevated specific 

conductance.  

Annual acute toxicity monitoring requirements were also added to the current permit. Since monitoring 

began in 2014, an acute toxicity hit on Ceriodaphnia dubia of 1.8 TUa (toxicity unit – acute) was noted and 

was very likely caused by or related to elevated TDS concentrations. Despite elevated TDS concentrations, 

no biological impairment was documented downstream from the Leipsic WWTP in either Little Yellow or 

Yellow Creek. Little Yellow Creek fully supports WWH assemblages at RM 0.9 and biological performance in 

Yellow Creek generally exceeded HELP WWH expectations.  

Village of Hicksville WWTP (Ohio EPA Permit # 2PB00042) 

The village of Hicksville WWTP serves approximately 3,600 residents. Sewer services for the village are 

provided by a municipal sanitary sewage treatment plant with an average daily design flow of 0.95 MGD 

and a peak hydraulic capacity of 4 MGD. The village of Hicksville has nine significant non-categorical 

industrial users responsible for 0.15 MGD flow into the plant.  

The municipal wastewater treatment plant consists of screening, grit removal, activated sludge with 

extended aeration, secondary clarification, alum addition, post aeration and ultraviolet disinfection. 

Effluent discharges to Mill Creek at RM 2.0.  

The sanitary sewer collection system 

for the village is made up of 15 

percent separate sanitary sewers 

and 85 percent combined sewers. 

Five CSO outfalls exist in the 

collection system. CSO outfall 

occurrence and volume data for 

2015 are documented in Table 8. A 

revised long-term control plan for 

the village specifies that portions of 

the system will be separated, and 

inflow and infiltration will be 

removed, existing lift stations will be 

replaced and reconstructed, and a 

high rate treatment facility will be 

installed to substantially reduce the number of CSO discharges to Mill Creek. The inflow/infiltration rate for 

the collection system is estimated to be 0.5 MGD.  

Table 8 — Hicksville CSO outfall occurrence and volume data, 2015. 
CSO Outfall Date Occurrences Volume (MG) 

002 3/26/2015 1 0.1 

002 6/1/2015 1 0.5 

002 7/1/2015 3 0.25 

002 10/28/2015 1 0.004 

003 3/26/2015 1 2.5 

003 5/1/2015 3 2.5 

003 6/1/2015 4 10 

003 7/1/2015 3 4.25 

003 10/28/2015 1 0.5 

003 12/24/2015 1 5 

004 6/1/2015 1 0.5 

004 7/1/2015 1 0.35 

005 - - - 

006 6/3/2015 1 0.01 

006 7/1/2015 3 2.5 



AMS/2015-MAUMT-2  Biological and Water Quality Study of the Minor Great Black Swamp 
Tributaries 

July 2020 

 

 
Page 44 of 194 

 

 

The Hicksville WWTP had permit limit violations for low-level mercury and ammonia in 2015. These 

permit limit exceedances are documented in Table 9. There were no apparent impacts to stream biota 

downstream from Mill Creek in Middle Fork Gordon Creek RM 0.76.  

Pollutant loadings from the Hicksville WWTP between 2006 and 2015 were evaluated and annual statistics 

for nitrate-nitrate, total phosphorus, and ammonia loadings are displayed in Figure 10. The annual, median 

nitrate-nitrite loadings show a slightly decreasing trend. Phosphorus loads show a decreasing trend. 

Median ammonia loading from the plant displayed a substantial increase in 2014 and 2015. The facility had 

CBOD5 and ammonia violations in 2016, 2017, and 2018. The facility staff attributed these to a single die-

off event at the plant that has taken some time to recover from. That event also resulted in E. coli violations. 

They are working with the manufacturer of their UV system to address performance issues. 

Table 9 — Hicksville WWTP permit limit compliance, 2015. 

Permit No. Station Parameter Limit Type Limit Reported Value Violation Date 